



13.3387

CERAMISIA SRL

REPORT: 13.3387

Vendor:	CERAMISIA SRL
Manufacturer:	CERAMISIA SRL
Description:	ART. 900 PIROFILA CM.24
Color:	AVORIO
Style No:	STONEWARE
SKU No:	//



General Manager
Dr. Ing. Natale Consonni

*In no way the present certificate or part of it can be reproduced or modified. Sampling performed by the customer.
The results are exclusively referred to the samples tested.*

ICQ division of IISG Srl Via Europa, 28 22060 CABIATE CO Italy C.F. 10343230156 VAT N. 02326220130
Tel. +39 031 76927 Fax +39 031 756782 email: info@icqglobal.com web: www.icqglobal.com
aUL company



REPORT

CERAMISIA SRL
VIA C. MARX, 6
CITTA' DI CASTELLO CITTA' DI ITALIA

ATTN. SIG.RA SANDRA

LAB NUMBER: **13.3387**

DEPARTMENT: //

DATE IN: 25-01-2013

DATE OUT : 4-02-2013

Working Days: 5

Addendum Date:

OVERALL RATING
SATISFACTORY

TESTING FOR
Ceramic Dinnerware

Sample Description : ART. 900 PIROFILA CM.24	
Vendor: CERAMISIA SRL	Factory: CERAMISIA SRL
Country of Origin: ITALY	Country of Destination: //
Color: AVORIO	Style : STONEWARE
Retest: <input type="checkbox"/> YES <input checked="" type="checkbox"/> NO	Charge Vendor YES Bill To CERAMISIA SRL
Division: Sur La Table	
Package Test <input type="checkbox"/> Yes <input checked="" type="checkbox"/> No	Prev. Report No. //

TEST(S) RESULT SUMMARY:

1. The sample complies with "Heat Exposure" Test Requirements (no damage after 2 hrs @ 450°F).

RECOMMENDATIONS FOR IMPROVEMENT:

No Recommendation for Improvements.

NOTE:

As requested by the client we have performed only the Heat Exposure test at 450°F

RAPPORTO DI PROVA

LAB No: 13.3387

PAGE 2 of 2

Laboratory Supervisor
Alessandro Bergamini

REMARKS:

1. This report is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our written permission.
2. Our report is limited to the test samples identified herein. The results set forth in this report are not necessarily indicative or representative of the statistical quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted.
3. Our report includes all the tests requested by you and the results thereof. You shall have thirty days from receipt of this report to request additional testing of the samples or to notify us of any errors or omissions relating to our report; provided, however, such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.
4. Information contained in this report will be sent to the final client according to the procedure established in his manual or for Lab Procedure.

Lab Number: 13-3387
 Technician Name: L. FOLTRAN
 Test Date: 04/02/2013
 Reviewed By/Date: A. BORGONOVO

TEST PROTOCOL FOR

Ceramic Dinnerware

Evaluation	Citation/Method	No. Samples	Criteria	Results	Rating
SUPPLEMENTAL PROTOCOLS					
* CA Prop 65 Upon Request	Applicable Section from Protocol MC-6572-US	1	The sample shall be reviewed against the requirements of California Proposition 65 to determine if additional testing or labeling is required.	-	N/R
ANALYTICAL					
* Extractable Cadmium & Lead from Interior of Product	California Tableware Safety Program FDA CPG 7117.06 + 7117.07	6	Cd: 0.25 ppm (Lg. Hollowware / Pitchers) 0.5 ppm (Sm. Hollowware / Cups / Mugs) 0.5 ppm (Flatware) Pb: 1.0 ppm (Large Hollowware) 2.0 ppm (Small Hollowware) 0.5 ppm (Cups / Mugs / Pitchers) 3.0 ppm (Flatware)	-	N/R
* Extracted Lead and Cadmium from Rim Decoration <i>Porcelain, Stoneware, Ceramic & Glass</i>	SGCD ASTM C927-80 (R2004)	6	If a cup or mug is decorated in the top 2 cm: Pb: 4.0 ppm Cd: 0.4 ppm	-	N/R
PERFORMANCE					
Dishwasher Exposure	H-1014	1	Shall be no surface degradation, crazing, scratches, or deformation after 5 cycles on normal wash using national brand automatic detergent at peak wash temperature of 140°F.	-	N/R
Heat Exposure	H-1009	1	Shall be no damage after 2 hrs @ 450°F.	No Damages	SAT
Microwave Exposure (If Applicable)	H-1024 (Mod.)	1	Shall withstand test with no distortion, melting, surface deformation, or staining after 5 cycles. Test filled 2/3 full of water. Boil for 3 minutes.	-	N/R
Handle Strength (Loading)	H-1027	1	Shall withstand 2 times the volume capacity weight @ room temperature and after heating	-	N/R
Handle Strength (Impact)	H-1028	1	Min. 3 Oz. impact force	-	N/R

Lab Number: 13-3387
 Technician Name: L. FOLTRAN

Key: * Additional Charge For This Test ** Mandatory Requirement

Results Key:		Does Not Meet	
M	Meets	NM	Not Tested
NA	Not Applicable	NT	Recorded
C	Claimed	R	

No. Of Samples Required For Complete Testing:	16
No. Of Fully Packed Cartons For Transit Testing:	-
No. Of Working Days For Complete Testing:	7

(6 additional for mugs / cups decorated in top 2cm)
 (6 additional for items if distributing >2,000 in CA)

Creation Date: July 1, 1996
 Editorial Revision Date: February 6, 2006
 Pricing Review Date: November 16, 2005
 Technical Review Date: January 18, 2005